Dosko Chipper/Mulcher 13-16T-13H (2963000)

13-16T-13H

Mouse over Zoom

Item Part No. Description Qty
1 38587 2" Coupler 1
2 82037 1/2"-13 Nyloc Nut 2
3 789552 Tail Light Cage 2
4 790013 Knife, 5" Long 2
5 82363 1/2"-13 x 1.5" FSHC 6
6 82249 1/2"-13 Locknut, Class C 6
7 82113 7/16"-14 x 1-1/2" Bolt, Gr. 5 8
8 82365 7/16"-14 Locknut, Class C 8
9 82028 3/8" Flat Washer, USS 29
10 785178 Rubber T-Handle Latch 1
11 784586 1-1/4" 4-Bolt Flange Bearing 2
12 784751 Mulcher Screen 1
13 82409 3/8"-16 x 9-1/2" Bolt, Gr. 5 4
14 82027 3/8"-16 Locknut, Nylon 24
15 785275 Side Hopper 1
16 784270 Flap, Hopper 1
17 82016 5/16"-18 x 1 Bolt, Gr. 5 5
18 82021 5/16" Flat Washer, USS 5
19 82020 5/16"-18 Locknut, Nylon 5
20 785276 Side Discharge Deflector 2
21 82023 3/8"-16 x 1" Bolt, Gr. 5 12
22 785271 Frame 1
23 82018 5/16"-18 x 2" HHSF 1
24 82019 5/16" Flange Nut 5
25 784585 Bed Knife 1
26 82364 1/2"-20 x 1-1/4" HHCS 2
27 781232 1/2" Lock Washer 2
28 82244 #10-32 x 1/2" Pan Phillips 2
29 783815 2/5" x 1/5" Black Cap, Vinyl 1
30 82071 1/4" x 1/2" Hex Head SMS 8
31 789590 Trailer Light Kit 1
32 784588 1610, 1-1/4 Bushing 1
33 82143 1/4" x 1/4" x 1-3/4" Keyway 1
34 784589 3/8" x 24" Belt 4
35 783563 1" Bushing, 1210 1
36 601091 Honda GX390 Engine 1
37 785274 Top Hopper 1
38 82025 3/8"-16 x 1-3/4" Bolt, Gr. 5 4
39 789565 Right Tail Light 1
40 82038 1/2" Flat Washer 2
41 784054 Sheave, 4 GR 3V 4.75 1
42 784590 Sheave, 4 GR 3V 3.0 - 1210 1
43 789566 Left Tail Light 1
44 82015 5/16"-18 x 3/4" HHSF 4
45 82109 3/8"-16 x 3-1/4" HHCS 1
46 783543 Decal, Dosko 2
47 82118 1/2"-13 x 3" HHSF 2
48 777111 Grommet 2
49 82009 1/4"-20 x 3/4" HHSF 1
50 82013 1/4"-20 Flange Nut 1
51 33390 Ring Terminal 1
61 777799 Wheel 2
64 777124 1" Slotted Jam Nut 2
66 82140 1/8" x 2" Cotter Pin 2
68 124A Dust Cap 2
69 785272 Tow Bar 1
70 82332 5/8"-11 Locknut, Nylon 1
71 82123 5/8"-11 x 3-1/2" Bolt 1
72 82338 5/8"-11 x 3" Bolt 1
76 1130 27" Chain w/ 1 S-Hook 2
78 37459 5/8" x 3" Pull Pin 1
79 82288 5/8"-11 Flange Locknut 1
80 785273 Leg 1
84 784756 Anti-Wrap Sleeve 2
85 785270 Belt Guard 1
86 784587 Flywheel With Shaft 1
87 788309 Flail 8
88 82373 1-1/4", .390 Hole Washer 8
89 82372 3/8"-24 x 1" Bolt, Gr. 5 8
90 82405 3/8"-16 x 1-1/4" HHCS, Gr. 5 3
91 786086 1-1/4" Flange Bearing Spacer 2
Personal Protection Equipment (not shown):
n/a 174630 Reusable corded earplugs 1
174653 Face shield 1
174690 Safety eyewear 1
8503 Safety gloves

 

Mouse over Zoom

 Item Part No. Dscription Qty
1 39259 CO Warning 1
2 785254 Engine Instructions 1
3 785266 Decal Set Belt Entanglement Warning 1
4 Flying Debris Warning 2
5 Danger Amputation Hazard 1
6 Danger Infeed Hazard 3
7 Main Warning 1 of 2 1
8 Main Warning 2 of 2 1
9 Danger Discharge Screen 2
10 Side Feed Hopper 1
11 Top Feed Hopper 1
12 Fire Hazard Warning 1

 

Accessories / Attachments

Tow Kit

Item# 2964051

Tow behind lawn and garden tractor, ATV or UTV only.

Kindling Cracker

Item# BR1000

If you need to create kindling for your campfire, wood stove or fireplace the Kindling Cracker is just what you need. It makes cutting kindling safer, quicker and easier!

 

ORDER ONLINE OR BY PHONE 410-692-5170